@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

—— Trace
Pass — Mask Limit

2 6452.20 MHz

® .8929d8m

Power (dBm)
!

ST

-60

A

6300 6350 6400 6450 6500 6550 600 6650
Frequency (MHz)

Plot 7-1335. LPI In-Band Emission Plot SDM Primary Antenna 3c (80MHz

802.11ax RU996 (UNII Band 6) — Ch. 103)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Trace

Pass — brask Limic
o

6449.00 MHz
-10 m

® -a.606 dom

Power (dBm)

—s0
e Al
6300 6350 600 6450 6300 6550 600 6650
Frequency (Miz)

Plot 7-1336. LPI In-Band Emission Plot SDM Primary Antenna 3a (80MHz

802.11ax RU996 (UNII Band 6) — Ch. 103)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
Pass —— Mask Limit

o 642660 MHz

® a743dBm

Power (dBm)

6200 8300 £400 6500 6600 6700 800 6900
Frequency (MKz)

Plot 7-1337. LPI In-Band Emission Plot SDM Primary Antenna 3c (160MHz

802.11ax RU26 (UNII Band 6) — Ch. 111)

Power (dBm)

Plot 7

Power (dBm)

:

Plot 7

Power (dBm)

g

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
Pass — Mask Limit
o 6426,60 MHz
® .a346d8m

-a0

|

3

6200 300 400 6500 6600 &700 6600 6900
Frequency (MHz)

-1338. LPI In-Band Emission Plot SDM Primary Antenna 3a (160MHz

802.11ax RU26 (UNII Band 6) — Ch. 111)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
Pass — Mask Limit
6502.60 MHz
® .9718d8m

—a0

6200 300 400 6500 6600 &700 6600 6900
Frequency (MHz)

-1339. LPI In-Band Emission Plot SDM Primary Antenna 3c (160MHz

802.11ax RU26 (UNII Band 6) — Ch. 111)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
Pass — Mask Limit

o 6502.60 MHz

® a392d8m

-10

—40

6200 8300 £400 6500 6600 6700 800 6900
Frequency (MKz)

Plot 7-1340. LPI In-Band Emission Plot SDM Primary Antenna 3a (160MHz

802.11ax RU26 (UNII Band 6) — Ch. 111)

FCC ID: BCGA2903

Approved by:

IC: 579C-A2903

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Technical Manager

Test Report S/N:
1C2311270064-27-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 337 of 613

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
Pass — Mask Limit
o 6582,60 MHz
® .g417dem

Power (dBm)

T

6200 300 400 6500 6600 &700 6600 6900
Frequency (Miz)

Plot 7-1341. LPI In-Band Emission Plot SDM Primary Antenna 3c (160MHz
802.11ax RU26 (UNII Band 6) — Ch. 111)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
N Pass — Mask Limit
6582.60 MHz
® .9.655d8m
10
-20
E
&
]
)
a0
-50 —
80
5200 6300 400 6500 G500 s700 6800 6300

Frequency (Miz)

Plot 7-1342. LPI In-Band Emission Plot SDM Primary Antenna 3a (160MHz
802.11ax RU26 (UNII Band 6) — Ch. 111)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
Pass — sk Lt
648660 MMz
o ® 7.479dBm
-10
-20
E
&
s
=
=40
. \/_,__,J
&0

6200 8300 £400 6500 6600 6700 800 6900
Frequency (MKz)

Plot 7-1343. LPI In-Band Emission Plot SDM Primary Antenna 3c (160MHz
802.11ax RU996x2 (UNII Band 6) — Ch. 111)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
— Mask Limit

Pass
6479 .40 MMz

o ® 733sdEm

Power (dBm)

-50

-60

6200 300 6400 6500 6600 &700 6800 6900
Frequency (MHz)

Plot 7-1344. LPI In-Band Emission Plot SDM Primary Antenna 3a (160MHz
802.11ax RU996x2 (UNII Band 6) — Ch. 111)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
668730 MKz

® 15.441d8m

Pass

Power (dBm)
8

8

-s0

6660 6680 6700 6720 6740
Frequency (MHz)

Plot 7-1345. LPI In-Band Emission Plot SDM Primary Antenna 3c (20MHz
802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

— Trace

Pass — Mask Limit
6686.30 MHz

-10 ® 16124dBm

Power (dBm)

6660 6680 6700 6720 6740
Frequency (MHz)

Plot 7-1346. LPI In-Band Emission Plot SDM Primary Antenna 3a (20MHz
802.11ax RU26 (UNII Band 7) — Ch. 149)

FCC ID: BCGA2903
IC: 579C-A2903

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270064-27-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 338 of 613

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz

Sweep Time: 1.0ms

Pass

Power (dBm)

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

~—— Trace

— Mask Limit Pass
6694.40 MHz

® 15869 dm -10

-30

Power (dBm)

6660

Plot 7-1347. LPI In-Band Emission Plot SDM Primary Antenna 3c (20MHz

6680 6700

frequency (MHz)

6720

— Trace
— Mask Limit

6702.80 MHz

® -17.024d8m

6740

802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

Pass

Power (dBm)

6680 6700

frequency (MHz)

6720 6740

Plot 7-1350. LPI In-Band Emission Plot SDM Primary Antenna 3a (20MHz

802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

— Trace
— Mask Limit
6696.00 MHZ
® -1629d8m

Pass

Power (dBm)

WM WAAM

6660

Plot 7-1348. LPI In-Band Emission Plot SDM Primary Antenna 3a (20MHz

6680 6700

frequency (MHz)

6720

— Trace
— Mask Limit

669620 MHz

® 4112d8m

6740

802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

Pass

-30

Power (dBm)

6680 6700

frequency (MHz)

6720 6740

Plot 7-1351. LPI In-Band Emission Plot SDM Primary Antenna 3c (20MHz

802.11ax RU242 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

— Trace
— Mask Limit
6703.70 MKz
® 1595d8m

Pass

Power (dBm)

AR

6660

Plot 7-1349. LPI In-Band Emission Plot SDM Primary Antenna 3c (20MHz
802.11ax RU26 (UNII Band 7) — Ch. 149)

6680 6700

Frequency (MHz)

6720

— Trace
— Mask Limit

6698.70 MHz

® 14844 dsm

6740

6680 6700

Frequency (MHz)

6720 6740

Plot 7-1352. LPI In-Band Emission Plot SDM Primary Antenna 3a (20MHz

802.11ax RU242 (UNII Band 7) — Ch. 149)

FCC ID: BCGA2903
IC: 579C-A2903

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270064-27-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 339 of 613

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

] —— Trace
Pass — Mask Limit
° 6707.40 MHz
-12.854 dBm

Power (dBm)
8

L
3

6625 6650 6675 6700 6725 6750 6775 6800 6825
Frequency (MHz)

Plot 7-1353. LPI In-Band Emission Plot SDM Primary Antenna 3c (40MHz
802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

o — Trace
Pass — Mask Limit
6706.80 MHz
® 13543d8m

8

Power (dBm)

s
3

6625 6650 6675 6700 6725 6750 6775 6800 6825
Frequency (MHz)

Plot 7-1354. LPI In-Band Emission Plot SDM Primary Antenna 3a (40MHz
802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

o — Trace
Pass — Mask Limit
6724.00 Mz
° -13.465 dBm

Power (dBm)
&

b
3

6625 6650 6675 6700 6725 6750 6775 6800 6825
Frequency (MHz)

Plot 7-1355. LPI In-Band Emission Plot SDM Primary Antenna 3c (40MHz
802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace
Pass — Mask Limit
° 6724.00 MHz
-14.196 dBm

Power (dBm)

-50

-60 A M

:

6625 6650 6675 6700 6725 6750 6775 6800 6825
Frequency (MHz)

Plot 7-1356. LPI In-Band Emission Plot SDM Primary Antenna 3a (40MHz
802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace

]
Pass — Mask Limit

6742.80 MKz
® 13221d8m

-30

Power (dBm)

40

-50

6625 6650 6675 6700 6725 6750 6775 6800 6825
Frequency (MHz)

Plot 7-1357. LPI In-Band Emission Plot SDM Primary Antenna 3c (40MHz
802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace

o
Pass — Mask Limit

6743.20 Mz
® 13507 dsm

Power (dBm)

6625 6650 6675 6700 6725 6750 6775 6800 6825
Frequency (MHz)

Plot 7-1358. LPI In-Band Emission Plot SDM Primary Antenna 3a (40MHz
802.11ax RU26 (UNII Band 7) — Ch. 155)

FCC ID: BCGA2903
IC: 579C-A2903

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270064-27-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 340 of 613

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
6719.80 MHz

® 1419d8m

Power (dBm)
& & IS & b
3 3 3 8 3
73
«
Power (dBm)
& A &
g & g

6625 6650 6675 6700 6725 6750 6775 6800 6825
Frequency (MHz)

Plot 7-1359. LPI In-Band Emission Plot SDM Primary Antenna 3c (40MHz

802.11ax RU484 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

—— Trace
Pass — Mask Limit
6722.40 MHz

® 1221d8m

Power (dBm)
& & i 4 L
& & 3 & 3
Power (d8m)
4 g :

6625 6650 6675 6700 6725 6750 6775 6800 6825
Frequency (MHz)

Plot 7-1360. LPI In-Band Emission Plot SDM Primary Antenna 3a (40MHz

802.11ax RU484 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Trace

o1Pass — Mask Limit
667,00 Mz

® 11128d8m

-0

-

|

6550 6600 6650 6700 6750 6800 6850 6900
Frequency (MHz)

Plot 7-1361. LPI In-Band Emission Plot SDM Primary Antenna 3c (80MHz

802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Trace
Pass — Mask Limit

6667.00 MKz
® 12143d8m

-20

6550 6600 6650 6700 6750 6800 6850 6900
frequency (MHz)

Plot 7-1362. LPI In-Band Emission Plot SDM Primary Antenna 3a (80MHz

802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

—— Trace
o1Pass — Mask Limit

6704.20 Mz
® 11.455d8m

-0

6550 6600 6650 6700 6750 6800 6850 6900
frequency (MHz)

Plot 7-1363. LPI In-Band Emission Plot SDM Primary Antenna 3c (80MHz

802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Trace

°1Pass — Mask Limit
6704.20 Mz

® 11664 d8m

Power (dBm)
& i & o
g 3 g 3

6550 6600 6650 6700 6750 6800 6850 6900
Frequency (MHz)

Plot 7-1364. LPI In-Band Emission Plot SDM Primary Antenna 3a (80MHz

802.11ax RU26 (UNII Band 7) — Ch. 151)

FCC ID: BCGA2903
IC: 579C-A2903

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270064-27-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 341 of 613

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

o1Pass

-20

-30

Power (dBm)

-40

-s0

At

— Trace
— Mask Limit

P

RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

»|Pass
6743.00 MHz
-11.291 d8m

Power (dBm)

-0

6550 6600 6700

frequency (MHz)

6750

Plot 7-1365. LPI In-Band Emission Plot SDM Primary Anten
802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

6850

— Trace
— Mask Limit
6689.00 MHz
® -9s43d8m

T

i

6900 6550

na 3c (80MHz Plot 7-1368. LPI

6650 6700

frequency (MHz)

6750 6850 691

8

In-Band Emission Plot SDM Primary Antenna 3a (80MHz

802.11ax RU996 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

o1Pass

-30

Power (dBm)

-40

-s0

— Trace
— Mask Limit

® 1147d8m

|

Pass

674300 MKz

Power (dBm)

i

-a0

6550 6600 6700

frequency (MHz)

6750

Plot 7-1366. LPI In-Band Emission Plot SDM Primary Antenna 3a (80MHz

802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

6850

s/

— Trace

— Mask Limit
658660 MHz

® -a.358 dem

6900

6400 6500 6600 6700

Frequency (MHz)

6300 00

Plot 7-1369. LPI In-Band Emission Plot SDM Primary Antenna 3c (160MHz

802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

o|Pass

Power (dBm)

40

B

Trace
Mask Limit
6697.40 MHZ
-9.728 dBm

Pass
o

Power (dBm)

i

6550 6600 6700

Frequency (MHz)

6750 6800 6850

Plot 7-1367. LPI In-Band Emission Plot SDM Primary Antenna 3c (80MHz

802.11ax RU996 (UNII Band 7) — Ch. 151)

TR

— Trace

— Mask Limit
6586.60 MHz

® _assadem

6400 8500 8600 8700

Frequency (MKz)

8300 000

Plot 7-1370. LPI In-Band Emission Plot SDM Primary Antenna 3a (160MHz

802.11ax RU26 (UNII Band 7) — Ch. 143)

FCC ID: BCGA2903

MEASUREMENT REPORT

Approved by:

IC: 579C-A2903

@ element

(CERTIFICATION)

Technical Manager

Test Report S/N:
1C2311270064-27-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 342 of 613

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Tace
Pass — Mask Limit
o 6662.60 MHz
® -a.416dem
-10
20
E
&
]
2 -1
-a0
—s0
-60
300 6400 6500 6600 6700 800 G300 00

Frequency (Miz)

Plot 7-1371. LPI In-Band Emission Plot SDM Primary Antenna 3c (160MHz
802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Tace
Pass — Mask Limit
o 662,60 MHz
® -a.969 dom
-10
20
E
&
]
2 -30
a0
—s0
-60
300 6400 6500 6600 6700 800 G300 00

Frequency (Miz)

Plot 7-1372. LPI In-Band Emission Plot SDM Primary Antenna 3a (160MHz
802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
Pass —— Mask Limit
o 6702.60 Mz
® 8947dBm
10
=20
E
&
s
5 -3
a0
-50
=60
6300 6400 8500 6600 700 800 6900 7000

Frequency (MKz)

Plot 7-1373. LPI In-Band Emission Plot SDM Primary Antenna 3c (160MHz
802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace

— Mask Limit
674260 Mhz

® -a.154dem

Pass
o

Power (dBm)

6300 400 6500 6600 700 6800 6300 Ta00
Frequency (MHz)

Plot 7-1374. LPI In-Band Emission Plot SDM Primary Antenna 3a (160MHz
802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
— Mask Limit

Pass
6607.40 MHz

o ® -7.026 dem

Power (dBm)

-0

-60

6300 400 6500 6600 6700 6800 6300 Ta00
Frequency (MHz)

Plot 7-1375. LPI In-Band Emission Plot SDM Primary Antenna 3c (160MHz
802.11ax RU996x2 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
— Mask Limit

Pass
663860 MMz

o ® 7396 dEm

Power (dBm)

)

6300 6400 6500 8600 6700 6800 5900 00
Frequency (MKz)

Plot 7-1376. LPI In-Band Emission Plot SDM Primary Antenna 3a (160MHz
802.11ax RU996x2 (UNII Band 7) — Ch. 143)

FCC ID: BCGA2903
IC: 579C-A2903

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270064-27-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 343 of 613

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz

Sweep Time: 1.0ms

Pass

Power (dBm)
'
8

4
3

-60

— Trace

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

— Mask Limit Pass
6987.00 MHz
® 15027 dsm

Power (dBm)
!
8

IS
3

-50

6960 6980 7000

frequency (MHz)

7020

Plot 7-1377. LPI In-Band Emission Plot SDM Primary Ante
802.11ax RU26 (UNII Band 8) — Ch. 209)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

— Trace
— Mask Limit
6995.60 MHz
® 15734dsm

7040

nna 3c (20MHz

Pass

Power (dBm)
!
g

A
8

— Trace
— Mask Limit

6960 6980 7000

frequency (MHz)

7020 7040

Plot 7-1380. LPI In-Band Emission Plot SDM Primary Antenna 3a (20MHz

802.11ax RU26 (UNII Band 8) — Ch. 209)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

Pass
6986.80 MHz
® 15089 dim

Power (dBm)

6960 6980 7000

frequency (MHz)

7020

Plot 7-1378. LPI In-Band Emission Plot SDM Primary Antenna 3a (20MHz

802.11ax RU26 (UNII Band 8) — Ch. 209)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
7003.10 Mz

® 6136d8m

7040

Pass

Power (dBm)
!
8

A
&

— Trace
— Mask Limit

® 14989 d8m

6960 6980 7000

frequency (MHz)

7020 7040

Plot 7-1381. LPI In-Band Emission Plot SDM Primary Antenna 3c (20MHz

802.11ax RU26 (UNII Band 8) — Ch. 209)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

Pass

6995.90 MHz

Power (dBm)

6980 7000

Frequency (MHz)

Plot 7-1379. LPI In-Band Emission Plot SDM Primary Antenna 3c (20MHz

802.11ax RU26 (UNII Band 8) — Ch. 209)

— Tace

— Mask Limit
7003.70 Mz

® 1ss13d8m

7040

6380 000

Frequency (MKz)

7040

Plot 7-1382. LPI In-Band Emission Plot SDM Primary Antenna 3a (20MHz

802.11ax RU26 (UNII Band 8) — Ch. 209)

FCC ID: BCGA2903
IC: 579C-A2903

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270064-27-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 344 of 613

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clemen

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz

t

Sweep Time: 1.0ms

Pass

Power (dBm)

Trace/Detector: AVG/RMS

RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
6958.70 MHz

® -la732d8m

[]
Pass

Power (dBm)

6980

Plot 7-1383. LPI In-Band Emission Plot SDM Primary Antenna 3c (20MHz

7000
Frequency (MHz)

— Trace

— Mask Limit
698720 MHz

® 12894 dam

040

802.11ax RU242 (UNII Band 8) — Ch. 209)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

Pass

Power (dBm)

6925

6950 6975 7000

Frequency (MHz)

7025 50 075 7100

Plot 7-1386. LPI In-Band Emission Plot SDM Primary Antenna 3a (40MHz

802.11ax RU26 (UNII Band 8) — Ch. 211)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
699000 MHz

® 14839 dam

[]
Pass

Power (dBm)

-50

-60

6980

Plot 7-1384. LPI In-Band Emission Plot SDM Primary Antenna 3a (20MHz

7000
Frequency (MHz)

— Trace

— Mask Limit
7003.00 MHz

® -12966dEm

040

802.11ax RU242 (UNII Band 8) — Ch. 209)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz  Sweep Time: 1.0ms

“|Pass

Power (dBm)

6925

6950 6975 7000

Frequency (MHz)

7025 50 075 7100

Plot 7-1387. LPI In-Band Emission Plot SDM Primary Antenna 3c (40MHz

802.11ax RU26 (UNII Band 8) — Ch. 211)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Tace
— Mask Limit

698760 MHz

® 12654 dim

o
Pass

-10

Power (dBm)

— Tace

— Mask Limit
700420 Mz

® 13109d8m

8325 050 6875

Plot 7-1385. LPI In-Band Emission Plot SDM Primary Antenna 3c (40MHz
802.11ax RU26 (UNII Band 8) — Ch. 211)

7000
Frequency (MKz)

7025

<

7075 7100

8325

050 6875 7000

Frequency (MKz)

7025 7100

Plot 7-1388. LPI In-Band Emission Plot SDM Primary Antenna 3a (40MHz

802.11ax RU26 (UNII Band 8) — Ch. 211)

FCC ID: BCGA2903
IC: 579C-A2903

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270064-27-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 345 of 613

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

0
Pass

Power (dBm)

Trace/Detector: AVG/RMS ~RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace
o
— Mask Limit Pass
7023.20 MHz
® 13s529d8m

Power (dBm)
& b A b &

6925 6950

Plot 7-1389. LPI In-Band Emission Plot SDM Primary Antenna 3c (40MHz
802.11ax RU26 (UNII Band 8) — Ch. 211)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

6875 7000 025 050
Frequency (Miz)

— Trace

— Mask Limit
007,60 Mz

® -12118dam

075 7100

6925 6950 6875 7000 025 050 075 100
Frequency (MHz)

Plot 7-1392. LPI In-Band Emission Plot SDM Primary Antenna 3a (40MHz

802.11ax RU484 (UNIl Band 8) — Ch. 211)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

[] — Trace
Pass — Mask Limit o{Pass
702340 MHz
® 12324d8m
-10
=10
20
=20
£ E
g -0 2
v T =30
1 5
H H
4 H
~-40
-40
-50
-s0
60 i i
60
o915 = oars o0 7025 ) o7 0a o750

Plot 7-1390. LPI In-Band Emission Plot SDM Primary Antenna 3a (40MHz
802.11ax RU26 (UNII Band 8) — Ch. 211)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Frequency (Miz)

— Trace
— Mask Limit

6907.00 MKz

® -10421d8m

i

6800 6850 6900 6950 7000 050 7100
frequency (MHz)

Plot 7-1393. LPI In-Band Emission Plot SDM Primary Antenna 3c (80MHz

802.11ax RU26 (UNII Band 8) — Ch. 199)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Trace

°1Pass — Mask Uit o{Pass
7000.00 MHZ
® 11863d8m
o 10
-20 o
-2
E £
g
5 e
; i
10
-0
50
50
-60 Mt e A
60
6925 5950 6975 7000 025 050 075 100 6750

Plot 7-1391. LPI In-Band Emission Plot SDM Primary Antenna 3c (40MHz
802.11ax RU484 (UNII Band 8) — Ch. 211)

Frequency (MKz)

— Trace
— Mask Limit

o 6%07.40MKz
-10.51 dBm

i

6800 6850 6900 6950 7000 7050 7100
Frequency (MHz)

Plot 7-1394. LPI In-Band Emission Plot SDM Primary Antenna 3a (80MHz

802.11ax RU26 (UNII Band 8) — Ch. 199)

FCC ID: BCGA2903
IC: 579C-A2903

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270064-27-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 346 of 613

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

Pass

-20

Power (dBm)

-40

-50

— Trace
— Mask Limit 0

® 11956 dam

RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

6945.80 MHz

-30

Power (dBm)

-0

-s0

6750 6800 6850 6900 6950

Frequency (MHz)

7050

Plot 7-1395. LPI In-Band Emission Plot SDM Primary Antenna 3c (80MHz

802.11ax RU26 (UNII Band 8) — Ch. 199)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
6982.60 MHz
-10.44 dBm

-

6800 6850

6900 6950

Frequency (MHz)

7050

Plot 7-1398. LPI In-Band Emission Plot SDM Primary Antenna 3a (80MHz

802.11ax RU26 (UNII Band 8) — Ch. 199)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

1Pass

-20

-30

Power (dBm)

-40

— Trace
— Mask Limit

A

694,20 MHz
-11.777 d8m

-30

Power (dBm)

o

40

6800 6850 6900 6950

Frequency (MHz)

7050

Plot 7-1396. LPI In-Band Emission Plot SDM Primary Anten
802.11ax RU26 (UNII Band 8) — Ch. 199)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
6929,00 MHz
-9.311 dBm

M

6800 6850

na 3a (80MHz

6900 6950

Frequency (MHz)

7050

Plot 7-1399. LPI In-Band Emission Plot SDM Primary Antenna 3c (80MHz

802.11ax RU996 (UNII Band 8) — Ch. 199)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

o1Pass

Power (dBm)

— Trace
— Mask Limit

. ———

698300 MHZ
-11.27 dBm

Power (dBm)

o
% |
o
w
o

6800 6850 6900 6950

Frequency (MHz)

7000

Plot 7-1397. LPI In-Band Emission Plot SDM Primary Antenna 3c (80MHz

802.11ax RU26 (UNII Band 8) — Ch. 199)

7100

— Trace

— Mask Limit
693140 MHz

® a576dBm

e

€800 850

6900 350

Frequency (MKz)

7000 7050

Plot 7-1400. LPI In-Band Emission Plot SDM Primary Antenna 3a (80MHz

802.11ax RU996 (UNII Band 8) — Ch. 199)

FCC ID: BCGA2903

MEASUREMENT REPORT

IC: 579C-A2903

@ element

(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270064-27-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 347 of 613

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
Pass — Mask Limit
6906,60 MHz
° ® _7.185dEm

|

Power (dBm)
L i 1 |

6600 6700 6800 6300 7000 00 7200 7300
Frequency (MHz)

Plot 7-1401. LPI In-Band Emission Plot SDM Primary Antenna 3c (160MHz
802.11ax RU26 (UNII Band 8) — Ch. 207)

Trace/Detector: AVG/RMS RBW/VBW: 2.40MHz/50.00MHz Sweep Time: 1.3ms

— Trace
Pass — Mask Limit
6906.60 MHz
0 ® .6.905dem

Power (dBm)
1 ! ' |

L S

6600 6700 6800 6300 7000 00 7200 7300
Frequency (MHz)

Plot 7-1402. LPI In-Band Emission Plot SDM Primary Antenna 3a (160MHz
802.11ax RU26 (UNII Band 8) — Ch. 207)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
Pass — Mask Limit
6982.60 MHz
® 7820d8m

-20

-30

Power (dBm)

-50

6600 6700 6800 6900 7000 7100 7200 7300
Frequency (MHz)

Plot 7-1403. LPI In-Band Emission Plot SDM Primary Antenna 3c (160MHz
802.11ax RU26 (UNII Band 8) — Ch. 207)

Trace/Detector: AVG/RMS RBW/VBW: 2.40MHz/50.00MHz Sweep Time: 1.3ms

— Trace
Pass — Mask Limit
6982.60 MHz
o ® .7.447dBm
~-10
_ -0
E
&
]
H
& -30
a0
—s0
6600 700 6800 ) 7000 700 7200 7300

Frequency (MHz)

Plot 7-1404. LPI In-Band Emission Plot SDM Primary Antenna 3a (160MHz
802.11ax RU26 (UNII Band 8) — Ch. 207)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
— Mask Limit
7062.60 Mz
® -8s526d8m

Power (dBm)
& A & s
g 8 8 3 °
o
o
73
«n

6600 6700 6800 6900 7000 7100 7200 7300
Frequency (MHz)

Plot 7-1405. LPI In-Band Emission Plot SDM Primary Antenna 3c (160MHz
802.11ax RU26 (UNII Band 8) — Ch. 207)

Trace/Detector: AVG/RMS  RBW/VBW. 2.40MHz/50.00MHz  Sweep Time: 1.3ms

— Trace
— Mask Limit
7062.60 Mz
® 7482 dBm

Power (dam
&
&
wu

6600 6700 6800 6300 000 100 7200 7300
Frequency (MKz)

Plot 7-1406. LPI In-Band Emission Plot SDM Primary Antenna 3a (160MHz
802.11ax RU26 (UNII Band 8) — Ch. 207)

FCC ID: BCGA2903
IC: 579C-A2903

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270064-27-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 348 of 613

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz

Sweep Time: 1.3ms

Trace/Detector: AVG/RMS RBW/VBW: 2.40MHz/50.00MHz Sweep Time: 1.3ms

Pass

Power (dBm)

— Trace
— Mask Limit Pass
6956,20 MHz

® 6517dBm

Power (dBm)

-50

— Trace
— Mask Limit
6929,80 MHz
® -4613dem

-60
6600 6700 6800

Plot 7-1407. LPI In-Band Emission Plot SDM Primary Antenna 3c (160MHz

6300 7000 100 7200
Frequency (MHz)

7300 6600

802.11ax RU996x2 (UNII Band 8) — Ch. 207)

6700 6800 6300 7000 00 7200 7300
Frequency (MHz)

Plot 7-1408. LPI In-Band Emission Plot SDM Primary Antenna 3a (160MHz

802.11ax RU996x2 (UNII Band 8) — Ch. 207)

FCC ID: BCGA2903
IC: 579C-A2903

@ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270064-27-R1.BCG

Test Dates:
11/28/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 349 of 613

V 10.6 9/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.5.10 SDM Diversity LPI In-Band Emission Measurements
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